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DP PART #

DESCRIPTION

1 2709077 | |POWER CABLE (UL-12Ax3Cx3.5M-SJTW)(115V)
2709104 | [POWER CABLE (UL-14Ax3Cx3.5M-SJTW)(230V)
3 6078600 | |CORD ARMOR 115V
6078619 | |[CORD ARMOR 230V
4 6078404 | |CABLE CLIP
5 6078405 | |PANHEAD TAPPING SCREW M4 x 14
6 6078406 | |[SWITCH LOCK-OFF
7 6078407 | |SWITCH BUTTON
8 6078601 | |PANHEAD TAPPING SCREW M4 x 16
9 6078602 | |[ELECTRONICS UNIT 115V
6078620 | |[ELECTRONICS UNIT 230V
10 6078410 | |PANHEAD TAPPING SCREW M4 x 8
11 6078411 | |BRUSH SPRING
12 6078412 | [CARBON BRUSH HOLDER
13 6078413 | |[INSULATION PLATE
14 6078414 | |CARBON BRUSH 7 x 17 x 19 (115V)
6078621 | |CARBON BRUSH 7 x 17 x 19 (230V)
15 6078415 | |PANHEAD MACHINE SCREW M4 x 6
16 6078416 | |MOTOR HOUSING
17 6078417 | |HANDLE HALF-RIGHT
18 6078418 | |HANDLE HALF-LEFT
19 6078485 | |LED INDICATOR LIGHT
21 6078420 | |CARBON CAP
22 6078421 | |PANHEAD TAPPING SCREW M4 x 12
23 6078422 | |[PANHEAD TAPPING SCREW M4 x 25
24 6078423 | [PANHEAD TAPPING SCREW M4 x 50
25 6078424 | |GUIDE ROLLER ASSY.
26 6078603 | |STATOR (115V)
6078622 | |STATOR (220V)
27 6078604 | |PANHEAD TAPPING SCREW M5 x 90
28 6078427 | |BALL BEARING 6200LLU
29 6078605 | |FAN SHROUD
30 6078606 | |ARMATURE (115V)
6078623 | |[ARMATURE (230V)
31 6078430 | |BALL BEARING 6202-2NSE
32 6078431 | |BEVEL PINION GEAR M2.35 x 6T
33 6078432 | |EXTERNAL STAR WASHER M4
34 6078433 | |WIRE LEAD  20AWG x 35CM
35 6078607 | |CRIMP CAP CONNECTOR C5




DP PART #
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36 6078435 GEAR HOUSING

37 6078436 SPRING WASHER M5

38 6078608 PANHEAD TAPPING SCREW M5 x 45
39 6078609 PANHEAD TAPPING SCREW M5 x 50
40 6078438 SPINDLE LOCK BUTTON

41 6078439 SPRING ©0.9x07.4x 9.2 x 5T x 16L
42 6078440 ARBOR LOCK

43 6078441 NEEDLE BEARING TA 1212

44 6078442 BEVEL GEAR M2.35x 37T

45 6078444 SPINDLE

46 6078445 PARALLEL KEY 5x 5x 10

47 6078446 INTERNAL CIRCLIP R-62

48 6078447 BALL BEARING 6206-ZZ

49 6078448 GEAR PLATE

50 6078449 L-CLEVIS PIN

51 6078450 E-CLIP E-5

52 6078451 SOCKET CAP SCREW M5 x 20

53 6078452 OIL SEAL @25 x@35x 5

54 6078453 FELT OILER ©25 x 835 x 2.5

55 6078454 RUBBER FENDER @75 x @91 x 4 (EP 50)
56 6078489 PLASTIC RING @74 x ©¥91.5 x 0.25(MM)
57 6078610 UPPER BLADE COVER

58 6078456 DUST PORT BRACKET-LEFT

59 6078457 DUST PORT PLUG EP 5.5G

60 6078458 FLAT WASHER @4 xJ10x 1

61 6078459 PANHEAD TAPPING SCREW M4 x 10
62 6078488 CLIP-FEMALE

63 6078461 BLADE GUARD BRUSH

64 6078460 DUST ATTACHMENT

65 6078462 DUST PORT BRACKET-RIGHT

66 6078486 SPLASH GUARD

67 6078465 TUBE 0.2M

68 6078487 WIRE HOSE CLAMP

69 6078466 FLAT HEAD TAPPING SCREW M4 x 16
70 6078468 WATER NOZZLE ASSY.-R

71 6078611 O-RING ©4x1.5

72 6078467 WATER NOZZLE ASSY.-L

73 6078612 OUTER BLADE COVER

74 6078613 SOCKET CAP SCREW M4 x 12
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75 6078469 CABLE PROTECTOR 5/16" x 75CM
76 6078614 WATER FEED CONNECTOR KIT
77 6078471 WATER COUPLING
78 6078472 FITTING
79 6078483 HOSE JOINER
80 6078484 ZIP TIE KTV-150BK
81 6078473 RETAINING PLATE ©25.1 x @90 x 1.5
82 6078474 FLAT HEAD MACHINE SCREW M5 x 8
83 6078475 INNER FLANGE 025.4
84 6078476 COUNTER FLANGE
88 6078480 SOCKET CAP SCREW M8x 16
89 6078481 FRONT HANDLE
90 6078482 COMBINATION WRENCH M17
91 6078491 SPRING
92 6078615 TOGGLE LATCH
93 6078616 PANHEAD MACHINE SCREW M4 x 6
94 6078492 TRUSS HEAD MACHINE SCREW M4 x 6
95 6078617 SOCKET HEX KEY M3
96 6078490 PANHEAD TAPPING SCREW M4 x 20
97 6078497 O-RING @35 x 1.5(NBR)
98 6078498 BOLT M10xP1.5
99 6078618 FLUSH CUT FLANGE SET
99-1 6078718 FLANGE
99-2 2902255 FLAT HEAD SOCKET CAP SCREW M8 x 16
99-3 FLAT WASHER
99-4 SOCKET CAP SCREW M10 x 25
99-5 6078719 SOCKET HEX KEY M8
99-6 6078720 SOCKET HEX KEY M5




